



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & 45001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org
qad@shriraminstitute.org

TEST REPORT

NO : C1/0000355297

Issued To :

Client Code : (PANI01J0956)

JKD PLASTICS

KHEWAT NO 435

KH NO 76/16/8-0, 17/1 5-8,77/20 2-12 , CHAJJPUR ROAD,

KURAR

PANIPAT

HARYANA-132104

Kind Attn: MR SHIVAM BANSAL,PROP

Date : 30-03-2024

Job No : 2403-1-141-1744

Booking No : RG2324/1/10436

Booking Date : 20-03-2024

Customer Ref No. : -

Customer Ref Dt. : 16-03-2024

Job No- 2403-1-141-1744

SAMPLE DESCRIPTION :-

ONE SAMPLE (QUANTITY : 2 PCS) DESCRIBED AS WPC DOOR FRAME 75MM*50MM, WAS RECEIVED.

"THE SAMPLING WAS NOT CARRIED OUT BY SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. THE SAMPLE DESCRIPTION PROVIDED IN THE TEST CERTIFICATE ARE BASED ON DECLARATION BY THE CUSTOMER."

S.No	Tests	Results	Protocol/ Method
1	Water absorption, %	0.4	ASTM D 570-22
2	Density, kg/m ³	958	ASTM D 792-20
3	Screw withdrawal strength, N		IS : 2380-1977
	a) Face	1739	
	b) Edge	1847	

Date of Receipt: 20.03.2024

Date of Start: 20.03.2024

Date of Completion: 30.03.2024

End of Report.

AUTHORISED SIGNATORY

EMPLOYEE CODE: (1159)

GC-01 (Rev.05)

1/1

Note: The results relate only to the items tested / calibrated above.

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

SRI-C1 (Rev. 05)

Phone : 91-11-35200445, 35200499

Fax : 91-11-35200455

See overleaf for terms & conditions